@ MARUYAMA

| HEDGE TRIMMER

MODEL HT159

INSTRUCTION MANUAL

QMARUYAMA LS., INC.



IMPORTANT SAFETY INSTRUCTIONS

Safe Operation Practices for Hedge Trimmer

TRAINING

|.Read the Cperating and Service Instruction Manua' carefully. Be

thoroughly familiar with the conirols and proper use of the ecquip-
ment.

2.Never allow children to operate trimmer,

3.Keep area of aperation clear- of all persons, particularly small child-
ren and pets.

4 Regard your unit as a piece of power equipment and teach this reg-
ard to all who operate the equipment.

PREPARATION

|. Thoroughly inspect the area where trimmer is t¢ be used, and re-
move all wirestring and othar fersipn shjects which might jam the
biades.

2.00 Not operate trimmer without gioves, head and ear protection.
Always wear substantial foot wear, safety glasses, and pants or slacks
that cover your legs when operating trimmer.

3.Check the fuel before starting the engine. Do Not fill the fuel tank
indoors, when the engine' is running, while smoking, or while the en-
gine is still hot. Replace fuel cap securely and wipe up spilled fuel.
Dispose of gas saturated rags properly, in a well veniilated area to
avoid possibility of spontaneous combustion.
cieaner.

Never use fuel as a

4.Do Not use trimmer unless your hands are protected.
S.Use only in daylight or in good artificia! light,

B.Mever operate equipment in wet grass. Always ba sure of your foot-
ing: keep a firm hold on the handle and walk, never run.

7.Do not attempt to fill fuel tank from fuel container unless the con-
tainer spout or funnel fits INSIDE tha fuel tank filler neck.
The use of too large a spout or funnel, or no funnel, may result in
spilled fuel, creating kighly flammable vapors. This could r.esuzt in
fire and/or explosion, causing severe bodily injury.

OPERATION

g

t.5tart the engine carefully. Keep hands and feet well away from cut-
ting edge.

2.0Do not change engine governor setting or overspeed engine.

3.Never swing blades toward bystanders, nor allow anyone near
machine while it is in operation.

4.1 blades become jammed, Stop the engine and inspect frimmer for
damage: repair damage before starting engine.

5.1 trimmer should start to vibrate abriormally, stop the engine and
check for the cause. Vibration is generally a warning of trouble.

6.5top the engine whenever you leave the trimmer, and when making
repairs or inspections.

7.When repairing or inspecting, make certain all moving parts have
stopped. Disconnect spark piug wire and keep wire away from plug
to prevent accidental starting.

8.Dc Not run engine indoors.
9.3hut engine off and wait untif blade comes to =z complete stop he-
fore removing branches that made blade jam.

10.Watch aut for traffic when working near rcadways.

11.5tay alert for uneven sidewalks, holes in terrain or other hidden ha-
zards when operating.

MAINTENANCE AND STORAGE

|.Keep all nuts, bolts and screws tight to be sure epuipment is In safe
working condition.

2 Never store trimmer with fuel in the tank in a building where fumes
may reach an open flame or spark. Be sure engine has cocled be-
fore storing in any enelosure.

3.To reduce fire hazard, keep engine free of cuthing, leaves or exces-
sive grease.

4 After operating engine, never touch exhaust muffter until it has
cooted completely.

5Keep trimmer in good operating condition and keep safety devices
in place.




FOREWORD

We would like to express our sincere thanks to you for purchasing our IHedge
Trimmer Model HT159. For your safety when operating and for optimum per-
formance, please read this manual very carefully to understand the operation
and correct handling of the frimmer.
Be particularly careful about safety.

SPECIFICATIONS
Model MITSUBISHI T50-FZ-D
Type 2 cycle-air cooled
Displacement 15.9¢c
ENGINE Output(Max.) 05ps
Carburetor Diaphragrn type
Fuel tank capacity 1/10 gal. 0.35 litre
Spark plug NGK BM6A
Lubrication Fuel-oif Mix 20 and 25 to 1
Overall length 15.7 inches 400mm
Tooth pitch 1.37 inches 35mm
BLADES Speed 996mm/sec/7,000rpm
Reciprocating 28.5 times/sec/7,000rpm
Clutch type Dry type
Clutch in 3,000-3,500rpm
TRANSMISSION Gear Spur gear
Drive Two series cam drive
Lubricétion Grease
DRY WEIGHT Dry weight 0.9 Ibs. 4.5kg
DIMENSIONS LXWXIH) 33.3X09.1X85  847X233X216mm

% Specifications subject to change without notice or Hability,




OUTWARD VIEW OF TRIMMER AND NAMES OF PARTS

Engine

Front Handle

Biade Guide
Upper Blade

Lower Blade Throttle Lever

Grease Nipple

PRECAUTIONS BEFORE OPERATION:

1.Before operation, make sure that the screws are not loose or missing, that the components are not damaged, and
that the .blades are not chipped off or cracked. If a blade is chipped or cracked, always replace it with a new
one. )

2.Refuel the trimmer, check or adjust the different parts after the engine has stopped and cooled down.
a. Do not remove the fuel tank cap while the engine is rotating or when it is still hot.
b. Handle the fuel in a clean place and beware of fire particularly.

Do not smoke near fuel and always move fuel away from open flarnes.
¢. Take care not to spill any fuel If it is spilled, wipe it off clean.
d. Never operate on gasoline only. As this engine is a 2-cycle, use an oil an fuel mixture. The ratio is 25 parts
regular gas to 1 part 2-cycle oil.

3.Do not operate the machine when your physical condition is not good.

4.Refrain from operating the machine at a place where the ventilation is poor.

5.Before starting the engine, make sure that the blade is clear of any obstacle. Start the engine by a safe proce-
dureflay the Hedge Trimmer on a flat place so the blades will not move when the recoil starter is palled) with
the blades directed toward no person.

6.Wear safety clothes (safety shoes, goggles, earmuffs, gloves, etc.)

7.Keep people or animals away from the working area. When two operators work together in the same place
maintain at least a 5-meter distance from each other and exchange warning shouts if necessary.

8.5top the engine and pay special attention to the blades whenever you carry the Hedge Trimmer from one place
to the next before and after operation.

STARTING AND STOPPING!

1.Pull the throttle lever a little and push in the throttle-fixing knob.

2.Make sure that the throttle lever is locked, and then pull the recoil starter to start the engine. I the switch is at
stop, the engine will not start.

3.Pull the throttle lever a little and then release it. If the throttle-fixing knob is overridden, the engine idles and
the blades stop. If throttle cable is maladjusted. the blades might not stop even by pushing back the throttle lever
to zero. In such a case, regulate the cable adjustor.

4.After starting the engine, warm up engine (for about 5 minutes at medium a speed).

5.To stop the engine, push back the throttle lever to idle the engine and then set the stop switch to stop.

1



PRECAUTIONS DURING OPERATION

1If the blades have stopped on account of a branch caught during the trimming, first be sure to stop the engine
and eliminate the branch. Refrain from cutting too hard or too thick a branch (over 1/4in or 7mm in diameter).
While larger diameter branches may be cut, this will proportionally increase the wear and tear of the machine.

2. When the machine is running, never touch the blades. Never swing the blades toward a person.

3.Absolutely avoid handling the machine with a single hand because it might cause jerking, dropping of the Hedge
Trimmer, or loss of conirol.

4.The engine speed must not be excessive but just enough to cut the foliage. Run the Hedge Trimmer at a rated
speed{5500-8000rpm}whenever possible.

5.To avoid a burn, do not touch the engine during the operation or immediately after stopping the engine. Handle
the engine after it is completely cooled.

6.During the operation, the stance must be firm. And do not work in an unstable condition .Refrain from working
in an unnatural position or in a risky manner.

7.Do not use the Hedge Trimmer continuously for a leng time. It is normal to take a break of 10 to 20 minutes
after every h0-minute opertion.

8.In every 10-20 hours, inject a proper amouwlt of
grease through a grease nipple installed in the
crank case of the Hedge Trimmer.

9.5Stop the engine before Iubricating the blades during
the operation.

10.5top the engine hefore leaving the Hedge Trimmer,

STORAGE AFTER OPERATION

1.Clean every part, repair faulty seciions, and apply a thin coat of cil on metalic parts to prevent rust.

2.If the Hedge Trimmer is to be stored for long periods, drain the fuel from the tank, then start the engine and
keep the engine running until it has consumed all the fuel leff in the carburetor and stops.

3.Store the Hedge Trimmer in a place free from excessive humidity so as to prevent the dust from soiling the ma-
chine.

4. Remove the spark plug, inject a small amount of engine oil through the spark plug hole. Then pull the recoil
starter a few times to put a thin coat of ¢il on the cylinder, Install the spark plug again when the piston has
stopped at a top dead point.

ADJUSTMENT OF BLADES

1. The blades wear away with long use. When you find that you no H

longer have a clean cut, adjust the blades in the following ways: Upger blad {1)Hexagoral Unut

(DT urn nut (1) loose, \ ﬁ

(2)Screw(2)in with the driver lightly till it stops turning, and then screw ~<= 7 : >
it back one-fo‘urth to a half turn. Loﬁ ace mwamr

{3)Turn nut (1} tight. . {2) +russ serew

{4)Lubricate the blades after adjustments above. ) Crass-sectional view of blades

(5)Start the engine and operate the blades at the highest speed of motor
revolution for a minute or so.

(6)Stop the engine and touch the blades with your hand. If they are Note:Never fail to stop the engine
just warm enough for you to keep your hand on them, you have before making the adjustme-
made the proper adjustments, but if they are too hot for you to keep ts.The blades have a slot ar-
touching them, give screw.(2)z little more turnback and repeat(S)to ound screw(2). In case you
see if they are properly adjusted. ' ' find the dust on the ends of

the slots,remove it clean.




ASSEMBLY PROCEDUREE

1Fix the front handle with two hexagon bolts M6X 30ffor both SW and PW)and two hexagon nuts M6.

2.Loosely settle the engine with two hexagon bolts MEX 15{(for SW also).

3.Connect the engine ground wire with the rear handle ground wire, and fasten the rear handle with a hexagon
bolt M6X40{for both SW and PW), a hexagon bolt M6X50(for SW and PW) and a hexagon nut M6. The ground
wire terminal is tightened jointly with M6X 40,

4 Tighten the loosely fixed point securely.

Part Name Quantity | Description
FRONT HANDLE 1
BOLT M8x30
ENGINE{MITSUBISHD
REAR HANDLE ASSY
HEXAGON NUT M§
HEXAGON NUT M6
BOLT M6X15
WASHER,plain M6
WASHER,spring M6
10| BOLT M6X40
11| WASHER,plain M$
12| WASHER,spring M6
13| BOLT M6X50

(W/SW& Pw)
T5H0PZ

{W/SW)

O | =2 |d o7k ||~ ]{ZR

Ll Rl E R T [ PSRN I CY [ R [N U I IFOY

THROTTLE CABLE ASSEMBLY PROCEDUREE

1.Pass the throttie cable through the throttle cablefixing section of the rear, handle, hook one cable end with
the other and engage it with the groove.

2.Regulate the adjustor piece so there will be a certain allowance on the throttle wire.
* Please make certain that the blades come to a complete standstill when the engine is idling.

Throttle Wire

"‘\Throﬁle wire fixing section

Wire plate

. @ MARLYAMA LS., INC.

301~ 30" St. NE, Suite 118, Auburn, WA 98002,
1-253-735-7368




